
 

 
 

IPL, FS400LV, 2007-04, 115 03 07-20 

 

 Husqvarna FS400LV 
  
  
 Pièces de rechange 

 Spare parts 

 Ersatzteile 

 Piezas de repuesto 

 Ricambi 

 Onderdelen 

 Reservdelar 

 Peças sobresselentes 

 
 
 
 
 
 
 
 
 
 

115 03 07-20 

HUSQVARNA CONSTRUCTION PRODUCTS
 



 



No. Pos. Description No. Pos. Description
115 030 720 B IPL, FS400LV, 8 languages - EU 543 045 853 F STICKER, SAFETY 
115 030 730 B IPL, FS400LV, 3 languages - US 543 045 871 F Sticker, Stop 
115 030 820 B OM, FS400LV, 8 languages - EU 543 045 882 D STICKER, SAFETY 
115 030 830 B OM, FS400LV, 3 languages -US 543 045 904 B Wrench, forged 16/18, DIN895
502 082 901 A Kit, blade guard D450 543 045 932 D Roller
502 232 401 F CABLE FS400LV 543 045 949 E WHEEL ALU 125/41 
502 287 901 H BUSHING,ARTICULATION 543 045 951 B WHEEL ALU200/51, LM 60 RAB 20
502 851 901 C Kit, US flanges 543 046 068 B RUBBER STRIP 
502 852 401 C Kit, blade shaft with US flanges 543 046 203 B SPRING, FOR WRENCH 
504 068 501 B E CONSOLE, NEW STOP SWITCH 543 046 570 C BLADE SHAFT, FS400LV

504 068 901 B E DECAL, CONSOLE FS400LV 543 046 571 C PULLEY, BLADESHAFT 
504 069 101 D Pointer, W/O roller, zincplated 543 046 572 F PULLEY, ENGINE 
504 069 201 A D Kit, pointer with roller 543 046 633 B D E WASHER 10,2x20x6 
504 204 501 E Grease nipple M8x1.00 543 046 700 D WATERING FORK 
539 300 500 F ENGINE GX390 C9 13HP, HONDA 543 047 841 F EXHAUST CAP HONDA
542 045 640 A Filter, washer 543 047 852 F KEY, SPARK PLUG 
542 139 537 A Valve, 1/2 with clamp 543 049 899 A Kit, water tank
542 202 075 D SPACER 543 066 184 F OIL ENGINE PLATE, FS400LV
542 202 106 D WASHER, POINTER 543 066 185 F ENGINE PLATE, FS400LV
542 202 151 F OIL DRAIN ASSY 543 068 111 C Kit, blade shaft w/o flanges

542 202 308 A Fitting, Swivel 3/4, 1/2 male NPT 543 068 112 C Kit, EU flanges
542 202 309 F STOP SWITCH 543 070 021 C Kit, blade shaft with EU flanges
542 202 315 A Kit, water supply, US 543 071 267 E Sticker, Up and down, plunging, 
542 202 321 A Fitting, 1/2  m to D12 hose 543 074 515 E POINTER, HEIGHT ADJUST, FS400LV
543 040 217 E WASHER, 20 (D40-D21)X3 543 074 519 E HEIGHT ADJUSTMENT, FS400LV
543 041 959 E HOLDING CLAMP 543 074 526 E GAS SPRING FIXING, FS400LV
543 042 515 B WHEEL AXLE 543 076 293 E GAS SPRING 1150 N 
543 042 527 F CABLE 543 076 294 E HANDWHEEL D/201 
543 042 540 F TIGHTENING PLATE, FS400LV 543 076 329 E WASHER 21X37X4 NYLON 
543 042 861 E SCREW AXLE, HEIGHT ADJ. 543 076 651 E BLOCK HANDWHEEL, FS400LV

543 042 862 C FLANGE, OUTER, FS450F/FS400LV 543 077 344 C VIS A EMBASE H12X175 A, GAUCHE
543 042 875 D MUD FLAP, FS450F/FS400LV 543 079 619 E STICKER SECTOR FS400LV, D/450
543 043 875 H SPACER 543 079 629 E ADJUSTING SUPPORT FS400LV
543 044 720 H WASHER L12 543 080 054 B Silent block 40/28-3/M8 
543 044 732 B D E WASHER, SPRING 23X10.2X1 543 850 037 D Sticker, Blade direction 
543 044 757 E NUT, M20 THIN 543 850 103 B Rivet, 4x8 alu 
543 044 766 E Nut, M8x125, Ballhead 543 850 293 H BUSHING, NYLON
543 044 769 D ECROU TWOLOK   M10 543 850 344 A CLIP, HOSE 
543 044 772 E NUT M20 H20 543 850 351 F Clamp, oil drain 
543 044 782 C KEY 5x5x20 543 850 352 E Washer, spring 16x21 

543 044 796 C KEY 8x7x63 543 850 353 C FLANGE, INNER
543 044 864 H RIVET 4,8 X 9 STAINLESS 544 949 601 D Pointer, simple, zincplated
543 044 964 F BELT 633 PK 12, (FS400C/TN-CS), 544 949 801 B Protective plate, FS350/400, orange
543 045 044 E BEARING FY TB 20 TF 544 949 901 B Lift bail, FS350/400, orange
543 045 052 C BEARING FY TB 25 TF 544 950 001 B Support, watertank F350/400, orange
543 045 099 F CLIP, HOSE 544 950 101 B Belt guard, FS350/400, grey
543 045 292 F Switch, A COSSES 544 950 301 B Frame, FS350/400, orange
543 045 539 D VALVE 1/2" MALE/FEMALE 544 950 401 E Carriage, height adjustement FS400LV
543 045 560 D O-RING, D14 544 950 501 B E Side panel, right FS400LV, orange
543 045 561 D FLANGE NUT Clamp washer, 1/2 -14.2 544 950 604 B Side panel, left FS400LV, orange

543 045 599 A Cap, water tank 544 950 701 B E Console, FS350/400, grey
543 045 610 D ADAPTER, QUICK COUPLING 544 950 901 D Blade guard, D 450, grey
543 045 612 A D QUICK COUPLING, BRASS 544 951 001 B Arm, lower right FS350/400, orange
543 045 617 B STRAP, ELASTIC 544 951 101 B Arm, lower left FS350/400, orange
543 045 654 B HANDLE ANTIVIBRATION 25 544 951 201 B Handle, anti vibration, grey
543 045 788 F STICKER, NOISE 108dB 544 951 301 B Kit, handle, anti vibration



No. Pos. Description No. Pos. Description
722 781 803 B Rivet, 3.2x6.7 alu    
722 794 402 D Rivet, 4x12.1 alu    
725 229 571 A Screw, M4x20 Hex FT    
725 236 661 F SCREW, M6x12 HEX, SELF TAPPED    
725 236 671 D SCREW, M6x12 hex FT    
725 244 771 B Screw, M8x12 hex FT    
725 245 171 B E Screw, M8x20 hex FT    
725 249 171 B E Screw, hex M10X20    
725 249 371 B H Screw, M10x25 hex FT    
725 249 571 B C E SCREW, M10X30 HEX FT    

   
725 249 771 B D E SCREW, M10X35 HEX FT    
725 249 971 E H SCREW, M10X40 HEX FT    
725 250 171 B SCREW, M10X50 HEX FT    
725 250 251 F Screw, M10x55 hex PT    
725 250 551 D Screw, M10x70 hex PT    
725 251 351 D SCREW, M10X110 HEX PT    
725 251 571 H SCREW, M10X120 HEX FT    
725 253 471 B SCREW, M12X25 HEX FT    
725 253 671 H SCREW, M12X30 HEX FT    
725 536 801 D Screw, inhex M6x16    
725 545 101 E SCREW, M8X20 INHEX    

   
728 744 505 C F Screw, set M8x10 inhex, sharp end    
731 231 801 E Nut, M8    
731 232 001 B D E H Nut, M10    
731 711 851 E NUT, M8 WITH WASHER    
732 211 801 B1 Nut, nyloc M8    
732 251 201 A Nut, Nyloc M5    
732 252 001 BCDEFH Nut, nyloc M10    
734 113 601 A Washer, 4    
734 115 201 D Washer, 6    
734 116 301 B E Washer, 8    

   
734 117 201 B C D E Washer, 10    
734 117 441 BDEFH Washer, L10    
734 117 801 B Washer, 12    
735 113 601 A Washer, Lock 4    
735 116 401 E Washer, lock 8    
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728 744 505 (2)
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OPTION / OPTIONAL [EU]

543 073 782 (1)

543 073 775 (1)

543 073 776 (1)

543 073 777 (1)

543 073 774 (1)

543 044 817 (1)

543 044 811 (1)

DÉTAIL A 
ECHELLE 1 : 4

504 069 001 (1)

504 068 801 (1)

543 044 782 (1)

543 077 344 (1)

C 



502 082 901

543 045 612 (1)

543 045 610 (1)

543 045 539 (1)

543 045 560 (1)

543 045 561 (1)

543 046 700 (1)

543 042 875 (1)

722 794 402 (2)

734 117 441 (1)

725 251 351 (1)

543 045 882 (1)

544 950 901 (1)

543 850 037 (1)

725 236 671 (1)

734 115 201 (1)

543 044 634 (2)

732 252 001 (1)

543 044 732 (1)

543 044 769 (1)

504 069 201

725 250 551 (1)

734 117 201 (1)

543 045 932 (1)

542 202 075 (1)

731 232 001 (2)

542 202 106 (1)

725 249 771 (1)

734 117 201 (1)

543 046 633 (1)

543 044 732 (1)

732 252 001 (1)

504 069 101 (1)

 D



543 076 294 (1)
728 744 705 (1)

543 045 044 (1)

734 117 201 (1)

543 076 651 (1)

543 044 732 (1)

732 252 001 (1)

543 042 861 (1)

543 074 515 (1)
543 074 519 (1)

543 074 526 (1)

731 231 801 (1)

731 231 801 (1)

543 076 293 (1)

735 216 401 (1)

735 216 401 (1)

543 079 629 (1)

543 079 619 (1)

734 116 301 (1)

543 044 766 (1)

731 231 801 (1)

543 046 633 (1)

543 044 732 (1)

725 249 571 (1)

725 249 171 (1)

732 252 001 (1)

734 117 201 (2)

731 711 851 (2)

725 245 171 (2)

725 249 571 (2)

734 117 201 (2)

543 044 772 (2)

734 117 201 (2)

731 232 001 (2)

[731 232 001 (1)]

[504 068 501 (1)]

[504 068 901 (1)]

[725 249 771 (1)]

[544 950 501 (1)]

543 076 329 (2)

725 545 101 (1)

E 

725 249 171 (2)

543 041 959 (2)
734 117 201 (2)

725 249 171 (2)

543 044 757 (2)

543 040 217  (2)

543 045 949 (2)

543 040 217  (2)

734 117 201 (2)

725 249 171 (1)

734 117 441 (1)

544 950 401 (1)

725 249 971 (1)

731 232 001 (1)
504 204 501 (1)

504 204 501 (1)

543 850 352 (1)
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HONDA GX 390
ROBIN EH 41 DU

543 045 788 (1)

542 202 309 (1)

[502 232 401 (1)]

543 044 964 (1)

543 047 384 (1)
ROBIN EH 41 DU

543 047 901 (1) +543 044 863 (3)
ROBIN

543 047 841 (1)
HONDA

543 047 392 (1)
HONDA GX 390

502 232 401 (1)

543 047 852 (1)

543 046 572 (1)

542 202 151 (1)

543 850 351 (1)

725 236 661 (1)

543 045 099 (2)

543 066 184 (1)

728 744 505 (2)

543 045 099 (3)

543 066 185 (3)

543042540 (2)

725 250 251 (4)

734 117 441 (4)

732 252 001 (4)

  F



543 045 785 (1)

543 046 041 (1)

504 202 401 (1)

543 044 762 (2)

734 117 201 (1)

725 249 371 (1)

731 232 001 (1)

543 044 964 (1)

543 045 261 (1,5M)

[543 066 708 (1)]

543 066 708 (1)

543 045 185 (1)

725 532 901 (1)

543 045 169 (1)

543 850 218 (1)

543 045 254 (10)

[543 045 261 (1)]

543 045 077 (2)

543 045 067 (2)

543 045 072 (2)

543 045 254 (5)

543 045 136 (1)[ 3P+N+T ]

543 045 145 (1)[ 3P+N+T ]

G 

725 249 371 (1)

725 249 571 (4)

734 117 441 (4)

725 249 171 (4)

734 117 441 (4)

735 217 301 (4)

504 202 301 (2)

543 046 935 (1)

728 744 500 (4)

735 217 301 (1)

543 041 551 (1)

543 046 573 (1)

543 045 261 (1M)

543 045 237 (5)

543 045 301 (1)[ 3P+N+T ]

543 040 118 (1)[ 3P+N+T ]

  543 070 038 (1)
5,5 CV TRI 400V
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